
ADOPTED 12/21/2023 1

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
LOS ANGELES REGION

320 West 4th Street, Suite 200, Los Angeles, California, 90013 
(213) 576-6600   Fax (213) 576-6660 

http://www.waterboards.ca.gov/losangeles

ORDER NO. R4-2023-0366 
(FILE NO. 20-090) 

WASTE DISCHARGE REQUIREMENTS 
AND 

WATER RECLAMATION REQUIREMENTS 
CITY OF SANTA MONICA

SUSTAINABLE WATER INFRASTRUCTURE PROJECT (SWIP)

The following Permittee is subject to Waste Discharge Requirements (WDRs) and Water 
Reclamation Requirements (WRRs) set forth in this Order:

TABLE 1. PERMITTEE INFORMATION

Permittee City of Santa Monica (City or Permittee)
Name of Facility SWIP Advanced Water Treatment Facility (AWTF or Facility)
[...]
TABLE 6. DISCHARGE LIMITATIONS NONPOTABLE USES ........................................ 27
TABLE 7. DISCHARGE LIMITATIONS SUBSURFACE APPLICATION .......................... 28
TABLE 8. DISCHARGE LIMITATIONS PATHOGENIC MICROORGANISM CONTROL . 29
TABLE 9. DISCHARGE LIMITATIONS INORGANICS – PRIMARY MCLS ..................... 30
TABLE 10. DISCHARGE LIMITATIONS VOLATILE ORGANIC   

CHEMICALS (VOCS) - PRIMARY MCLS .................................................................. 31
TABLE 11. DISCHARGE LIMITATIONS SYNTHETIC ORGANIC   

CHEMICALS (SOCS) - PRIMARY MCLS .................................................................. 31
TABLE 12. DISCHARGE LIMITATIONS DISINFECTION   

BYPRODUCTS – PRIMARY MCLS .......................................................................... 32



City of Santa Monica Order No. R4-2023-0366 
SWIP Advanced Water Treatment Facility File No. 20-090

ADOPTED 12/21/2023 3

TABLE 13. DISCHARGE LIMITATIONS RADIONUCLIDES – PRIMARY MCLS ............. 33
TABLE 14. DISCHARGE LIMITATIONS CONSTITUENTS – SECONDARY MCLS ........ 33

ATTACHMENTS
ATTACHMENT A – DEFINITIONS ................................................................................. A-1
ATTACHMENT B – SWIP PROJECT FLOW DIAGRAM ................................................ B-1
ATTACHMENT C1 – AWTF PROCESS FLOW DIAGRAM  ......................................... C1-1
ATTACHMENT C2 – SMURRF PROCESS FLOW DIAGRAM   .................................. C2-1
ATTACHMENT C3 – RECYCLED WATER DISTRIBUTION AREA ............................. C3-1
ATTACHMENT C4 – SANTA MONICA GROUNDWATER SUBBASINS  .................... C4-1
ATTACHMENT C5 – MONITORING WELL NETWORK  ............................................. C5-1
ATTACHMENT C6 – LOCAL AND REGIONAL AQUIFER DESIGNATION   ............... C6-1
ATTACHMENT D – STANDARD PROVISIONS ............................................................ D-1
ATTACHMENT E – MONITORING AND REPORTING PROGRAM (MRP) CI-10569 ... E-1
ATTACHMENT F – DDW CONDITIONAL ACCEPTANCE LETTERS  ........................... F-1
ATTACHMENT G – POLLUTANTS WITH NOTIFICATION LEVELS ............................. G-1
ATTACHMENT H – CEC PHASED MONITORING REQUIREMENTS .......................... H-1



City of Santa Monica Order No. R4-2023-0366 
SWIP Advanced Water Treatment Facility File No. 20-090

ADOPTED 12/21/2023 4

The California Regional Water Quality Control Board, Los Angeles Region (Los Angeles 
Water Board) finds the following:

1. BACKGROUND INFORMATION
1.1.  Permittee

The City of Santa Monica (City or Permittee) is a beachside city of 8.3 square 
miles on the west side of Los Angeles County and borders the Santa Monica 
Bay. The City has a population of approximately 93,000 and produces 
municipal and commercial wastewater that is mostly conveyed to the Hyperion 
Water Reclamation Plant, owned and operated by the City of Los Angeles, 
Bureau of Sanitation. The City is the primary producer and purveyor of recycled 
water within the city and currently distributes recycled water for irrigation, street 
cleaning and toilet flushing. These nonpotable uses of recycled water are 
regulated under Order No. R4-2021-0044, adopted by the Los Angeles Water 
Board on February 14, 2021. The City intends to also use the recycled water for 
indirect potable reuse (Groundwater Replenishment Reuse Project or GRRP 
via subsurface application).

1.2. Sustainable Water Infrastructure Project (SWIP)
Overview
The City has developed a recycled water program to achieve long-term water 
self-sufficiency, create a local drought-resilient source of high-quality water, and 
improve water quality in the Santa Monica Bay. The Sustainable Water 
Infrastructure Project (SWIP) allows the City to reuse up to 1.5 million gallons 
per day (mgd) of stormwater, brackish groundwater, dry-weather runoff, and 
treated wastewater within the city. The City has been implementing the SWIP in 
three phases. The first and second phases of the SWIP are complete.  This 
Order incorporates Phase 3 of the SWIP involving nonpotable reuses regulated 
under Order No. R4-2021-0044 and updates the existing Order to include 
waste discharge requirements for additional nonpotable reuses and indirect 
potable reuses and operation of the GRRP. 
A flow diagram of the SWIP is included in Attachment B.  The project consists 
of the following:
1.2.1. Advanced Water Treatment Facility (AWTF)
Construction and operation of an AWTF that will collect on average 1.38 mgd 
raw wastewater, dry-weather runoff, and stormwater from the city and produce 
on average 1 mgd of advanced treated recycled water for nonpotable and 
indirect potable reuse. The AWTF advanced treated recycled water will be 
mixed with treated water from the Santa Monica Urban Runoff Recycling 
Facility (SMURRF) before being used for nonpotable and indirect potable 
reuse. The construction of the AWTF was completed in September 2022, and 
commissioning and alarm testing occurred in April 2023.
1.2.2.  Civic Center Stormwater Harvesting Tank



City of Santa Monica Order No. R4-2023-0366 
SWIP Advanced Water Treatment Facility File No. 20-090

ADOPTED 12/21/2023 5

Construction and operation of a 1.5 million gallon below-grade stormwater 
harvesting tank under the City’s Civic Center parking lot to convey stormwater 
and dry-weather runoff from the City’s Municipal Separate Storm Sewer System 
and Civic Center parking lot to the AWTF. Construction of the Civic Center 
Stormwater Harvesting Tank was completed in October 2022. 
1.2.3. SMURRF Upgrades
Installation of a reverse osmosis unit at the SMURRF and enclosing the 
ultraviolet (UV) disinfection system and final effluent basin. The SMURRF 
currently acts as a Best Management Practice (BMP) for stormwater 
management and treats both stormwater and dry weather runoff for nonpotable 
reuse. Since there is often insufficient stormwater and dry-weather runoff to run 
the SMURRF, the SMURRF influent is supplemented with potable water in 
order to meet the minimum flow requirements to run the system. To reduce the 
need for potable water, the City also plans to convey brackish water from the 
City’s Clean Beaches Initiative (CBI) tank to the SMURRF. Section 4 includes 
additional information on the SMURRF processes. Upgrades to SMURRF were 
completed in July 2022.
1.2.4. Monitoring and Injection Wells
Installation of a groundwater injection and monitoring well network to operate 
the SWIP as a GRRP.  Advanced treated recycled water from the AWTF and 
advanced treated effluent from the upgraded SMURRF will be conveyed to the 
injection wells through an extension of the existing recycled water pipeline. A 
groundwater monitoring plan will also be developed to monitor the impacts the 
injected water has on the groundwater basin before the GRRP begins 
operation. Section 1.4 includes additional information on the injection and 
monitoring well network. The injection well construction is anticipated to be 
completed in February 2024.

1.3. Facility and Project Description
The AWTF produces on average 1.0 mgd advanced treated recycled water 
from a mixture of raw wastewater from the City’s sanitary sewer, stormwater, 
and dry-weather runoff, when available. The influent to the AWTF is 100% raw 
wastewater when no other sources are available. When stormwater or dry-
weather runoff is available, the typical influent will be up to 70% raw wastewater 
and 30% stormwater or dry-weather runoff. If the AWTF is shut down or if the 
water does not meet Title 22 specifications, the wastewater will be directed to 
the sanitary sewer for treatment at the City of Los Angeles’ Hyperion Water 
Reclamation Plant.  If a failure occurs in the Finished Water Pump Station, flow 
is stored in the Effluent Equalization Tank until it is full. Once the tank is full, 
excess flow is diverted to the sanitary sewer. Treatment at the Santa Monica 
AWTF consist of headworks fine screening, Membrane Bioreactor (MBR), 
cartridge filtration, Reverse Osmosis (RO), Ultraviolet-Advanced Oxidation 
Process (UV/AOP), chlorine disinfection, and post treatment stabilization as 
presented below and in Attachment C1.



City of Santa Monica Order No. R4-2023-0366 
SWIP Advanced Water Treatment Facility File No. 20-090

ADOPTED 12/21/2023 6

1.3.1. Headworks Fine Screen
To minimize the presence of inert solids such as grit, hair, and fibrous materials 
entering the MBR, a headworks system will screen the raw influent wastewater, 
stormwater and dry-weather runoff. A single 2 mm perforated drum screen with 
a hydraulic capacity of 1.5 mgd will provide the required screening with no 
possibility of unscreened bypass to downstream processes.
1.3.2. Membrane Bioreactor
After the headworks, screened influent will flow by gravity, mix with Return 
Activated Sludge (RAS), and enter the MBR. The MBR consists of two 
biological trains and two membrane trains. Each biological train will be divided 
into two compartments, one anoxic zone and one aerobic zone, to provide 
nitrification-denitrification of the wastewater along with oxidizing the 
wastewater. One MBR feed pump per biological train will pump the water from 
the aeration tank to a common MBR feed tank that allows flow into either 
membrane tank. RAS will flow by gravity over an overflow weir into a common 
RAS channel, where it will mix with screened influent and be discharged to 
either biological train. This mixture of RAS with influent maintains a sufficient 
concentration of mixed liquor suspended solids (MLSS) in the MBR. Each train 
is sized to provide half the capacity of the AWTF while meeting the appropriate 
pathogen reduction credits. Waste Activated Sludge (WAS) will be discharged 
to the Sump Pump Station to maintain a desired MLSS concentration within the 
MBR. The Sump Pump Station will ultimately discharge WAS to the 
downstream sanitary sewer. An automatic Clean-in-Place (CIP) system will be 
installed for the membranes that consists of dosing acid and/or sodium 
hypochlorite into the membrane tanks to remove accumulated organic matter or 
crystalized salts. The membranes used for the MBR system are ultrafiltration, 
hollow fiber membranes that have a nominal pore size of 0.04 micrometer (μm).
1.3.3 . Cartridge Filtration
Cartridge filtration is typically provided upstream of RO units to protect the 
membranes. The cartridge filters are made of pleated microfiber media that is 
NSF-61 certified for removal of cyst-sized particles. Monitoring of the cartridge 
filters will be performed to ensure they remain within the prescribed limits for 
flow rate, pressure differential, and discharge turbidity. The filter vessels will 
have a 1-duty plus 1-standby arrangement per train so that even flow splitting is 
not required to maintain pathogen reduction credits. The State Water 
Resources Control Board Division of Drinking Water (DDW) provided a 
conditional acceptance letter on December 1, 2022, describing, in part, the use 
of Harmsco HC/170-LT2 cartridge filters to obtain pathogen reduction credit for 
Giardia and Cryptosporidium. The Harmsco filters were previously approved by 
DDW as an Alternative Filtration Technology per a conditional acceptance letter 
dated June 17, 2015. In April 2023, the City performed a cartridge filter 
challenge test and completed the Cartridge Filter Challenge Test Report 
(Cartridge Filter Test Report) in June 2023. On September 26, 2023, DDW 
conditionally approved the Cartridge Filter Test Report.



City of Santa Monica Order No. R4-2023-0366 
SWIP Advanced Water Treatment Facility File No. 20-090

ADOPTED 12/21/2023 7

1.3.4 . Reverse Osmosis
Following cartridge filtration, flow will pass through the RO system, which 
removes dissolved inorganic and organic components in the MBR filtrate. To 
control scaling and to protect the RO membranes, pretreatment consisting of 
chemical dosing with a threshold inhibitor and sulfuric acid for pH control will be 
provided. A CIP system and a flushing water system for the RO membranes 
are essential to maintain the RO performance. RO concentrate is discharged to 
the Sump Pump Station for disposal to the Hyperion Water Reclamation Plant 
via the downstream sanitary sewer.
1.3.5 . Ultraviolet Light and Advanced Oxidation Process 
The UV/AOP at the AWTF will consist of UV irradiation with chlorine added as 
an oxidant upstream of the UV trains for advanced oxidation. UV/AOP is used 
to disinfect RO permeate and destroy constituents of emerging concern (CECs) 
that pass through the RO membranes due to their low molecular weight and 
low ionic charge, notably N-Nitrosodimethylamine (NDMA) and 1,4-dioxane. 
UV/AOP effectively reduces and inactivates pathogenic microorganisms and 
achieves the maximum disinfection credits allowed for target microorganisms. 
The chlorine used for oxidation also provides the disinfectant residuals needed 
for further virus reduction in the downstream chlorine contact tank. The 
inactivation of microorganisms and reduction of micropollutants vary with the 
UV dose, which is a product of the UV light intensity and the exposure time, 
and the chlorine dose. In November 2022, the City completed the UV/AOP 
performance testing and completed the Performance Test Report (Performance 
Test Report). On January 11, 2023, DDW approved the Performance Test 
Report, including the use of “Threshold Mode” wherein both UV trains are 
allowed to operate with a minimum setpoint UV dose of 2,618 millijoules per 
centimeter squared (mJ/cm2) and free chlorine dose of 1.1 milligrams per liter  
(mg/L) as Cl2 (with a maximum allowable free chlorine dose of 3.0 mg/L as Cl2).
1.3.6. Chlorine Disinfection
Discharge from the UV/AOP will flow to a chlorine contact tank for further virus 
reduction. Residual free chlorine concentration from the UV/AOP will serve as 
the base for chlorine concentration, with an injection point upstream of the 
chlorine contact tank to add additional free chlorine if higher chlorine contact 
time (CT) values are needed. The chlorine contact tank provides 13.2 minutes 
of hydraulic retention time at peak flow. In April 2023, the City completed the 
Fluoride Tracer Study Report (Tracer Study) which determined the t10 value 
and baffling factor. The Tracer Study concluded that the chlorine contact basin 
was able to provide the minimum required CT of 9 milligram minutes per liter 
(mg-min/L) for 5.0-log reduction credits for virus and for flow rates between 0.6 
and 1.2 mgd. The Tracer Study was approved by DDW on June 5, 2023.
1.3.7. Post-Treatment Stabilization
To stabilize the product water and protect the distribution system against 
corrosion, calcium chloride is added to the flow to adjust calcium hardness, and 



City of Santa Monica Order No. R4-2023-0366 
SWIP Advanced Water Treatment Facility File No. 20-090

ADOPTED 12/21/2023 8

sodium carbonate is added to the flow to adjust the pH before it enters the 
distribution system and the pipelines to the injection wells.

1.4. GRRP Injection and Monitoring Wells
The City intends to operate a GRRP via subsurface application as part Phase 3 
of the SWIP. The GRRP consists of using an injection well to discharge 
advanced-treated recycled water from the AWTF and SMURRF effluent into the 
Silverado (D-Zone) and Sunnyside Aquifers of the Santa Monica Groundwater 
Subbasin. A map depicting the GRRP injection well SM-10i and the two 
groundwater monitoring wells Santa Monica Basin-1 (SMB-1) and MWi-1 is 
provided in Attachment C5.
1.4.1. Injection Well SM-10i and Appurtenances
Injection well SM-10i is located approximately 190 feet southwest of the 
intersection of Olympic Boulevard and 26th Street in the City, within the City’s 
Olympic Well Field (Attachment C5). SM-10i was completed to a total depth of 
570 feet below ground surface (ft bgs) and was perforated and screened in two 
intervals: 230 and 340 ft bgs (upper interval) and 505 and 550 ft bgs (lower 
interval). The upper interval is perforated for injection in the D-Zone and 